

TEST CERTIFICATE

Determination of the anti-slip property of floor coverings in workrooms and fields of activities with slip danger

Tested material: **wood/wood composite material**

Kind of material (wood): oak parquet element with on-site sealing
Article description: Bona Traffic HD RAW
Dimensions: Variable length and width,
test specimen: 1000 x 500 x 14 [mm] (oak parquet elements
1000 x 232 x 14 [mm], cover width 215 mm)

Colour: light oak
Surface: even, fine-rough structured, sanded and factory-sealed
(consumption: approx. 8-10 m²/liter = 120-100 g/m²)

Remark: manufacturer's processing recommendation:
1x Bona primer (e.g. Bona Classic, Bona Intense)
2x Bona Traffic HD Raw

Producer/supplier: Bona AB
Murmansgatan 130
200 21 Malmö, Sweden

Client: Bona AB
Jahnstraße 12
65549 Limburg/Lahn

Certificate No.: 95892101.001e

Test date: 29.11.2021

Sampling: Sent by the customer to the research institute

Test method: **DIN 51130** (edition 02/2014)
"Testing of floor coverings - Determination of the anti-slip property -
Workrooms and fields of activities with slip danger - Walking method - Ramp test"
The test material was delivered in a ready-to-test surface condition.
Test direction parallel to grain.

Test result: Average total acceptance angle: **7,0°**

Assessment: **Classification group of anti-slip property: R9**

SÄUREFLIESNER-VEREINIGUNG E. V.
Institut für Wand- und Bodenbeläge
Managing Director


Dipl.-Ing. Friedrich Höltekemeyer



Großburgwedel, 09.12.2021
Schu/ke

This test certificate is valid as long as there is no change in the above mentioned test-basis - for products which are identical to the test specimen. The certificate is given for 5 years (starting from test date). Publication and reproduction of this certificate is only allowed in unabridged form.



– Institut für Wand- und Bodenbeläge –
SÄUREFLIESNER-VEREINIGUNG E.V.

Im Langen Felde 4, 30938 Burgwedel · Telefon (0 51 39) 99 82-0 · Telefax (0 51 39) 99 82-40 · E-Mail: info@saeurefliesner.de

